Place items in Parts List to send to Mike's Cycle KTM for pricing and availability.
Numbers shown are quanties used per assembly. Enter the quanties needed for repair.

ORDER
QTY
REF.
NO.
  PART NO.   ENGINE CASE
  DESCRIPTION
 ADVENTURE S
ORANGE
1   6043000004424   ENGINE CASE CPL. W. BEARINGS 1
2   0019050106S   INT. TORX FLAT HEAD M5X10 10.9 7
3   61230084000   BRACKET FOR BEARING INSERT 2
5   0025080306   HH COLLAR SCREW M8X30 3
6   6033006600033S   ENGINE BRACKET R/S BLACK 1
8   62638084044   OIL SIGHT GLASS CPL. 1
9   0025050166   HH COLLAR SCREW M5X16 2
10   75038041200   OILFILTER CAP 1
11   07700390261   O-RING 39,34X2,62 1
12   0025060256   HH COLLAR SCREW M6X25 2
13   69030060144   PINION COVER CPL. 1
14   60330047144   CHAIN FAIL. PROTECTION CPL. 1
15   61330157050   SLIDE BEARING 1
16   60030010000   SWING BEARING OUTSIDE 2
17   60030023000   DOWEL 20,1X24X12 1
18   49030090000   DOWEL 9,8 X 7 X 10 3
19   61230044000   STUD M6X110 4
20   0025060806   HH COLLAR SCREW M6X80 12
21   61230043000   CASE SCREW M8X125 AS 5
22   0025060906   HH COLLAR SCREW M6X90 4
23   0025060606   HH COLLAR SCREW M6X60 3
24   60038029200   REDUCING JET "30" M6X0,75 1
25   07700900151   O-RING 9X1,5 V80 SH 3
26   77336056095   SCREW PLUG 2
27   77236080100   SCREW PLUG 1
28   0018050103   INT. TORX OVAL HEAD M 5X10 8.8 2
29   57031523100   MAIN JET 100 DELLORTO 1
30   60005026000   SLS-VALVE 1
31   45038017000   SEAL RING 8X14X1 AI 1
32   0025080166   HH COLLAR SCREW M8X16 1
33   0025080206S   HH COLLAR SCREW M8X20 ISA40 1
34   74003021000   BUSHING 8.2 X 12 X 6 1
99   61330099000   GASKET KIT ENGINE KPL. 1
  Powered by HLSM

 
Copyright 2020 HLSM, Inc. All rights reserved.
This material may not be published, broadcast, rewritten, or redistributed.
For further information, contact HLSM, Inc.
Version: 12.15.12